
URBAN
WASTEWATER

SCENARIO
IN INDIA

Almost 80% of water supply �ows back into the ecosystem as wastewater. This can be a 
critical environmental and health hazard if not treated properly but its proper 

management could help the water managers in meeting the city’s water demand. 
Currently, India has the capacity to treat approximately 37% of its wastewater, or 

22,963 million litres per day (MLD), against a daily sewage generation of approximately 
61,754 MLD according to the 2015 report of the Central Pollution Control Board. 

Moreover, most sewage treatment plants do not function at maximum capacity and do 
not conform to the standards prescribed.





URBAN WASTEWATER 
SCENARIO IN INDIA
[...]
the nation to reduce environmental pollution are the responsibilities of the Ministry of 
Environment, Forest and Climate Change (MoEFCC) and its lead agencies. They are in 
charge of establishing environmental standards, majorly for the discharge standards for 
treated wastewater from treatment plants.

In accordance with the Water Act, the Central Pollution Control Board (CPCB), a lead 
agency of the MoEFCC, was created in 1974 with the purpose of preventing, controlling, 
and minimising environmental pollution as well as establishing national standards for 
wastewater discharge. All sewage treatment plants (STPs) in India must adhere to the 
standards established by the CPCB.

The National River Conservation Directorate (NRCD) of the Ministry of Jal Shakti and 
Ganga Rejuvenation is implementing two centrally sponsored schemes to protect the 
nation’s rivers, wetlands and lakes–the “National River Conservation Plan (NRCP)” and 
“National Plan for Conservation of Aquatic Ecosystems (NPCA)” (MoWR, RD&GR). The 
NRCD has implemented the following pollution reduction measures; construction of 
efficient sanitation facilities to control open defecation along the river side, construction 
of electric crematoria and improved wood crematoria to reduce the use of wood, and 
development of riverfront areas. And finally, Interception and laying works of sewerage 
systems to catch raw sewage flowing into rivers through open drains and divert them for 

URBAN WASTEWATER SCENARIO IN INDIA 13



treatment. By channelling money through State programs, the Central Government acts 
as a middleman in the mobilization of outside support for the water supply and sanitation 
sectors. Through many Government of India initiatives, some direct financial support to 
water quantity and sanitation projects in municipal areas was provided.

3.2.1 Initiatives of the Government of India
“Water (Prevention and Control of Pollution) Act of 1974 (amended 1988)”: The Central 
and State Pollution Control Boards (CPCB and SPCBs) were established as a result of this 
Act to provide guidance, oversee compliance with, and enforce laws governing the 
treatment and disposal of sewage and industrial effluent. The CPCB criteria should be 
followed by all STPs in India. (https://cpcb.nic.in/wqstandards/).

“Environment (Protection) Act of 1986”: The STPs’ discharge and standards development 
were governed by this Act. It establishes limits for the discharge of different pollutants into 
specific environmental zones (surface water bodies, coastal and sea areas, lands etc.).

“Ganga Action Plan (GAP-I 1985, GAP-II 1993) and National River Conservation Plan”: 
Maintenance of the Ganges and its two main tributaries, the Yamuna and the Gomti, 
was started under GAP-I and GAP-II. As part of the 1995 National River Conservation Plan, 
it was extended to include other rivers. 1098.31 MLD of sewage treatment capacity was 
produced under GAP (Dutta, 2020). The actions adopted to reduce pollution include 
increasing public engagement, knowledge, and capability, intercepting and diverting 
sewerage lines for treatment, establishing STPs, and creating affordable restrooms, 
constructing a riverside.

“National Plan for Conservation of Aquatic Ecosystems (NPCA) (2015)”: With the 
following goals: developing policy guidelines such as promoting and supporting the 
conservation of wetlands and facilitating the development of a public inventory. And, 
Strengthening the capacity of wetlands administrators and stakeholders, the NPCA seeks 
to provide a framework for the conservation and sustainable management of wetlands.

“National Urban Sanitation Policy (2008)”: This programme gave local governments 
control over behaviour modification, complete sanitation, and completely safe garbage 
disposal. It envisions cities implementing long-term plans concurrently with short-term 
plans, prioritising regions, and executing city sanitation programmes, with a focus on 
involving all city stakeholders. The creation of state urban sanitation policies that enable 
cities to create their own sanitation plans is the responsibility of the state governments.

Other essential flagship national programs launched by the Government of India: In 
2015, the “Namami Gange” programme began. For the construction and renovation of 
5501 MLD sewage treatment capacity as well as the installation of 5,134 km of sewerage 
network, the government has approved 161 sewage management projects totalling 
245.81 billion INR under the Namami Gange Program. A total of 92 of these projects 
have been finished, adding and renovating 1,643 MLD of STP capacity and installing 
4,156 km of sewer network (PIB, 2022). Additionally, it includes sectoral initiatives like the 
“Smart City project 2017-2023” and the “AMRUT Mission 2015-2023” that aim to enhance 
both sewered and unsewered sanitation.

3.3 Current technologies and practices in UWM
There are two ways to perform UWM in India: on-site systems and off-site systems. An 
on-site system collects wastewater near the toilet in a pit or tank, and the sludge that 
is created is periodically hauled away to be treated with faeces. In comparison, a 
system off-site takes wastewater from the area around the toilet for disposal somewhere 
else. A sewage network is part of an off-site system that transports sewage to a sewage 
treatment plant (STP). The cleansed wastewater is then disposed of, with the solids 

URBAN WASTEWATER SCENARIO IN INDIA14

https://cpcb.nic.in/wqstandards/


going to drying beds and the liquid going to waterbodies. Different uses of this treated 
wastewater include (a) irrigation, (b) toilet flushing, (c) industrial use, (d) fish farming, and 
(e) accidental and indirect uses (CPHEEO, 2012). Fig. 3.3.1 shows the procedures for off-
site and on-site systems for storage, transfer, and treatment. The next sections provide a 
detailed explanation of these two systems.

Figure 3.3.1 : Storage, transport, and treatment mechanism of an off-site  
and on-site wastewater treatment system

3.3.1 Off-site system
Sewage collection system: There are two types of systems: (i) Separate systems that 
collect sewage and stormwater in separate drains, and (ii) Combined techniques that 
collect both stormwater and domestic sewage in a single drain. In India, the vast majority 
of sewer networks are built for specific systems, which is favourable from a technical 
and cost perspective. But older sewerage systems created during the British occupation 
feature a mixed system, like in Kolkata (Murmu et al. 2021).

Sewage treatment facilities: Residential sewage is transported to STPs in India using 
an off-site treatment system. The STPs are built using input characteristics such as Total 
Suspended Solids (TSS), Biochemical Oxygen Demand (BOD), and faecal coliform (FC). As 
of 2020–21, 1,469 STPs (as of 28 states and union territories in India) have been installed 
in metropolitan areas, with a total installed capacity of 31,841 MLD. The number of STPs 
has nearly doubled since the CPCB’s 2014 evaluation, and the capacity will increase by 
41% by 2020. (Table 3.3.1). Of the 1,469 STPs, 274 STPS are being built, while 102 STPs are 
not in use. There are also 162 other STPs with a 4,827 MD capacity projected. Therefore, 
the overall treatment capacity at this time is 36,668 MLD; however, only 26,869 MLD is the 
operational capacity (CPCB, 2021b).

Table 3.3.1: Comparative STP status with respect to number and capacity  
for years 2014 and 2020

S.No. STP Status

2014 2020

Number of 
STPs

Capacity 
(MLD)

Number of 
STPs

Capacity 
(MLD)

1 Operational 522 18883 1093 26869

2 Non-Operational 79 1237 102 1406

3 Under construction 145 2528 274 3566

URBAN WASTEWATER SCENARIO IN INDIA 15



S.No. STP Status

2014 2020

Number of 
STPs

Capacity 
(MLD)

Number of 
STPs

Capacity 
(MLD)

4 Proposed 70 628 162 4827

Total Installed (1+2+3) 746 22648 1469 31841

Total Treatment 
(1+2+3+4)

816 23276 1631 36668

Data Source: CPCB. (2021)

In an off-site system, sewage treatment is composed of three steps Primary treatment, 
Secondary treatment and Tertiary or advanced treatment, as depicted in Fig. 3.3.2.

Figure 3.3.2 : Primary, secondary, and tertiary treatment methods of an off-site wastewater  
treatment system

i. Prior filtering, used in primary treatment, eliminates physical and chemical 
contaminants like suspended solids. Some organic nitrogen, phosphorus, and heavy 
metals are also removed during this process. It does, however, only partially remove 
microbial infections. The first stage of primary treatment, screening, separates solid 
waste from wastewater, such as kitchen waste and shreds of cloth, hair, paper, 
wood, and cork. The apertures in the screening element can have any shape, and 
they can be made of parallel bars, rods, or wire mesh. It is advised to offer screens 
in three phases, with coarse screens coming first, then medium screens, and finally, 
fine screens. After that, sewage is sent to the grit chamber, where grit is removed to 
guard against abrasion and damage to the working mechanical parts and pump 
components. Primary sedimentation is carried out in a sedimentation tank, also 
known as a settling tank or a clarifier, after the grit chamber. Sedimentation is used 
to get rid of inorganic suspended materials, organic and residual inorganic solids, 
chemical flocs, and various floating debris created during chemical coagulation 
and flocculation processes. If sedimentation is insufficient, certain chemicals might 
cause the settlement of suspended materials.

The wastewater flow through the primary treatment unit is seen in Fig. 3.3.3.

URBAN WASTEWATER SCENARIO IN INDIA16



Figure 3.3.3 :Wastewater flow through different units involved in primary treatment

ii. Biological digestion is used as a secondary kind of treatment to get rid of organic 
matter, which can reduce BOD by up to 85%. Aerobic or anaerobic secondary 
care is also possible. In the presence of dissolved oxygen, the aerobic or facultative 
bacteria in wastewater execute aerobic decomposition, which leads to a reduction 
in or elimination of dissolved and suspended organics, nitrates, phosphates, BOD, 
COD, and other chemicals. However, it produces a significant volume of biosolids 
as waste, which calls for pricey management and treatment techniques. Anaerobic 
and facultative bacteria perform anaerobic decomposition in the absence of 
dissolved oxygen or air. Longer retention times in this procedure can improve 
outcomes by nitrifying and denitrifying contaminants that are organic in nature 
(Hasan et al., 2019). Fig. 3.3.4 shows the configuration of the primary and secondary 
treatment units for wastewater treatment. For secondary treatment reasons, a variety 
of treatment technologies, from conventional to advanced to natural, are used 
in India. Table provides the technological distribution with respect to the quantity 
and capacity of the installed STP (3.3.2). SBR (30%) and ASP (20%) are the two 
technologies that ULBs primarily use.

Table 3.3.2: Technological distribution with respect to the number and  
the capacity of installed STP capacity

Technology Technology type Number Capacity
(in MLD)

Activated Sludge Process (ASP) Conventional 321 9,486

Extended Aeration (EA) Advanced 30 474

Fluidized Aerobic Bed Reactor (FAB) Advanced 21 242

Moving Bed Biofilm Reactor (MBBR) Advanced 201 2,032

Oxidation Pond (OP) Natural 61 460

Sequencing Batch Reactors (SBR) Conventional 490 10,638

Upflow Anaerobic Sludge Blanket (UASB) Advanced 76 3,562

Waste Stabilization Pond (WSP) Natural 67 789

Any other 364 8,497

Data Source: CPCB. (2021b)

URBAN WASTEWATER SCENARIO IN INDIA 17



iii. The elimination of elements that secondary treatment is unable to handle is known 
as tertiary treatment. Membrane technology and chemical precipitation are 
included. Chemical precipitation is necessary to remove heavy metals, phosphorus, 
and salt from treated sewage in order to prevent eutrophication. As an alternative 
to removing hardness, membrane technologies produce a reject solution that must 
either be disposed of in the ocean or evaporated using heat. Additionally, they need 
a thorough pre-treatment to get rid of suspended particles. When the coliforms 
may impair the receiving water quality, treated sewage undergoes disinfection 
after tertiary treatment. The most used method of sewage treatment disinfection is 
chlorination. Chlorination of such effluents poses no risks because the secondary 
aerobic biological treatment has only recently been applied to the treated sewage. 
Before chlorination, an aerobic polishing treatment must be provided for effluents 
from anaerobic processes like UASB.

Figure 3.3.4: Sewage flow through the primary and secondary treatment units of an STP  
(Source: CPCB, 2013)

Sludge management: The terms “sludge” and “secondary sludge” refer to primary 
and secondary clarifiers, respectively. In a Sewage Treatment Plant (STP), suspended 
solids from raw sewage and sewage that have been aerated in aeration tanks settle to 
separate microorganisms by gravity. By sending a considerable amount of the secondary 
sludge there, return sludge is used to seed the microorganisms in the aeration tank. Extra 
sludge and a tiny amount of secondary sludge are lost. Chemical sludge is created 
when secondary treated or untreated sewage is subjected to chemical precipitation. 
Sludge thickeners are used to concentrate the organics and microorganisms that have 
settled out during primary, secondary, or both settling processes. After then, a device 
is referred to as an anaerobic digester if the thicker sludge is subjected to anaerobic 
digestion to produce methane. An aerobic digester is one that can oxidize food. The 
digested sludge will need to be dewatered in both situations. For this, a variety of tools are 
available, including centrifuges, filter presses, and natural solar drying beds

3.3.2 On-site system
In India, about 60% of the population is dependent on the on-site sewage management 
system. The on-site sewage treatment systems, also known as non-sewered sanitation, 
handle sewage on the property where it is generated. The most often used on-
site sewage treatment method in India is the conventional septic tank, which also 

URBAN WASTEWATER SCENARIO IN INDIA18



has soaking options, including soak pits and dispersion trenches. A septic tank is a 
subterranean chamber used to store and partially treat home sewage under anaerobic 
conditions. Effluent from the septic tank should be released to a soak pit or drain field 
on-site infiltration system, as indicated in Fig. 3.3.5 below. Solids settle and decompose 
anaerobically in the septic tank, which lowers the volume of sludge and allows overflow 
wastewater to percolate into the soil in the soak pit without blocking the leaching system. 
Due to space restrictions and general ignorance, many locations really lack a soaking 
arrangement. As a result, they directly pour infectious wastewater into open sewers, 
endangering everyone’s health.

Two chambers are incorporated into the typical septic tank design. In India, some 
septic tank designs use three chambers. The first chamber is where the majority of the 
treatment happens. The biological load in sewage could be reduced by 50–60% with a 
well-maintained septic tank. Furthermore, a properly constructed soak pit can eliminate 
bacterial loads up to the standards for disposal. Soak pits are easy to build and don’t 
require any media when they are lined with bricks or rubble. The pits may have any 
regular shape, but square or circular ones are most typical.

Figure 3.3.5: Septic tank showing three distinct layers (scum (oil, fats, and grease),  
clarified water, and sludge

All on-site sewage treatment procedures generate faecal sludge or septage, which 
must be safely collected, transported, treated, and either reused or disposed of. In the 
Indian context, where over 60% of households use on-site sanitation amenities, in that 